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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and that
test instruments used has been calibrated with standards traceable to international standard(s) and/or national
standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL assumes no responsibility for the data provided by the customer, any
statements, inferences or generalizations drawn by the customer or others from the reports issued by BTL.

The report must not be used by the client to claim product certification, approval, or endorsement by A2LA or
any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025: 2017 requirements,
and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so it is
manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this test
report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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1. APPLICABLE STANDARDS

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

ANSI C63.10-2013

The following reference test guidance is not within the scope of accreditation of A2LA:

KDB 987594 D02 U-NIl 6GHz EMC Measurement v02r01

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

KDB 662911 D01 Multiple Transmitter Output v02r01

2. SUMMARY OF TEST RESULTS
Test procedures according to the technical standard(s):

FCC CFR Title 47, Part 15, Subpart E
Standard(s)
Section Test Iltem Test Result Judgment | Remark
15.407(b)
15.205(a) Radiated Emissions Z\EEEES&Q PASS | -
15.209(a)
15.407(a) Maximum e.i.r.p. APPENDIX C PASS | -

Note:

(1) “N/A” denotes test is not applicable in this test report.

(2) The RF module of this BE9300 Wi-Fi 7 Bluetooth PCle Adapter has been tested and certified. Please
refer to the module report as listed in the below table for the test results of the RF module.

R e FCC ID MOdl!Ie Report Number Standard
Model Function
47 CFR FCC Part 15,
RFBARR-WTW- Subpart E
MT7927 | RAS-MT7927 | WIFI6E P22060042-2 R1 (Section 15.407)
ANSI C63.10-2013
Note:

1) The antenna gain of EUT is smaller than that of the module. So in this report the worst cases of radiated
emissions above 1G and output power were evaluated and recorded in the report. For the test results of
all other test items please refer to module test reports.

2) The device is only 6XD, so only data from the 6XD part of the module is referenced.

3) Device Type:

[] Indoor access point

[] Subordinate device (operating under control of a low-power indoor access point)

X Indoor client (operating under control of a low-power indoor access point)

[] Dual client (operating under control of either a low-power indoor access point or standard power
access point)

[] Standard power access point

[] Standard client (operating under control of a Standard power access point)

[1 Fixed client (operating under control of a Standard power access point)
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of No.3, Jinshagang 1st
Road, Dalang, Dongguan City, Guangdong People’s Republic of China.

BTL's Registration Number for FCC: 747969

BTL's Designation Number for FCC: CN1377

2.2 MEASUREMENT UNCERTAINTY
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below are based
on a 95% confidence level (based on a coverage factor (k=2))
The BTL measurement uncertainty as below table:

A. Radiated emissions test:

Test Site Method Measurement Frequency Range Iﬁ‘ 7tv U,(dB)
30MHz ~ 200MHz Y 4.40
3 CISPR
(3m) 200MHz ~ 1,000MHz vV | 458
200MHz ~ 1,000MHz H 3.98
Test Site Method Measurement Frequency Range U,(dB)
(3m) 6GHz ~ 18GHz 462
Test Site Method Measurement Frequency Range U,(dB)
DG-CBO3 | ¢5pR 18 ~ 26.5 GHz 3.36
(1m)
B. Other Measurement test:
Test Item Uncertainty
Maximum e.i.r.p. 1.3dB
Temperature 0.8 °C
Humidity 22 %

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.

2.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature | Humidity | Test Voltage Tested By Test Date

Radiated Emissions-30MHz o o

to 1000MHz 25°C 60% |AC 120V/60Hz| Allen Tong | Jun. 30, 2024

. I Jun. 01, 2024

_ o 0, )

Radiated Emissions-Above | 22¢ S50 |AC 120v/60Hz | Jensen Zhou | Jul. 11,2024

° Jul. 12, 2024

Maximum e.i.r.p. 22°C 55% |AC 120V/60Hz| Oliver Wang | May 31, 2024
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3. GENERAL INFORMATION
3.1 GENERAL DESCRIPTION OF EUT

Equipment BE9300 Wi-Fi 7 Bluetooth PCle Adapter
Brand Name tp-link

Test Model Archer TBES52E

Series Model N/A

Model Difference(s) N/A

Hardware Version 1.0

Software Version 1.0

Power Source

Supplied from PCle Slot.

Power Rating

DC 3.3V

Operation Frequency Band(s)

UNII-5: 56925 MHz ~ 6425 MHz
UNII-6: 6425 MHz ~ 6525 MHz
UNII-7: 6525 MHz ~ 6875 MHz
UNII-8: 6875 MHz ~ 7125 MHz

Modulation Type

IEEE 802.11a/n/ac: OFDM
IEEE 802.11ax: OFDMA

Bit Rate of Transmitter

IEEE 802.11a: 54 Mbps
IEEE 802.11ax: up to 1201.0 Mbps
IEEE 802.11be: up to 5764.8 Mbps

Maximum e.i.r.p. _UNII-8

IEEE 802.11be(EHT320): 18.70 dBm (0.0741 W)

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.
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2. Channel List:

UNII-5
IEEE 802.11a, IEEE 802.11ax(HE20), IEEE 802.11be(EHT20)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
1 5955 33 6115 65 6275
5 5975 37 6135 69 6295
9 5995 41 6155 73 6315
13 6015 45 6175 77 6335
17 6035 49 6195 81 6355
21 6055 53 6215 85 6375
25 6075 57 6235 89 6395
29 6095 61 6255 93 6415
UNII-5
IEEE 802.11ax(HE40), IEEE 802.11be(EHT40)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
3 5965 35 6125 67 6285
11 6005 43 6165 75 6325
19 6045 51 6205 83 6365
27 6085 59 6245 91 6405
UNII-5
IEEE 802.11ax(HE80), IEEE 802.11be(EHT80)
Frequency Frequency Frequency
Channel (MHz) Channel (MH2) Channel (MHz)
7 5985 39 6145 71 6305
23 6065 55 6225 87 6385
UNII-5
IEEE 802.11ax(HE160), IEEE 802.11be(EHT160)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz2)
15 6025 47 6185 79 6345
UNII-5
IEEE 802.11be(EHT320)
Frequency Frequency
Channel (MHz) Channel (MHz)
31 6125 63 6265
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UNII-6
IEEE 802.11a, IEEE 802.11ax(HE20), IEEE 802.11be(EHT20)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
97 6435 105 6475 113 6515
101 6455 109 6495
UNII-6
IEEE 802.11ax(HE40), IEEE 802.11be(EHT40)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
99 6445 107 6485 *115 6525
UNII-6
IEEE 802.11ax(HE80), IEEE 802.11be(EHT80)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
103 6465
UNII-6
IEEE 802.11ax(HE160), IEEE 802.11be(EHT160)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
111 6505
UNII-6
IEEE 802.11be(EHT320)
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MHz)
*95 6425
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UNII-7
IEEE 802.11ax(HEZ20), IEEE 802.11be(EHT20)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
117 6535 141 6655 165 6775
121 6555 145 6675 169 6795
125 6575 149 6695 173 6815
129 6595 153 6715 177 6835
133 6615 157 6735 181 6855
137 6635 161 6755 *185 6875
UNII-7
IEEE 802.11ax(HE40), IEEE 802.11be(EHT40)
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MHz)
123 6565 147 6685 171 6805
131 6605 155 6725 179 6845
139 6645 163 6765
UNII-7
IEEE 802.11ax(HE80), IEEE 802.11be(EHT80)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz2)
*119 6545 151 6705 *183 6865
135 6625 167 6785
UNII-7
IEEE 802.11be(EHT160)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
143 6665 *175 6825
UNII-7
IEEE 802.11be(EHT320)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
*127 6585 *159 6745
UNII-8
IEEE 802.11ax(HEZ20), IEEE 802.11be(EHT20)
Frequency Frequency Frequency
Channel (MHz) Channel (MH2) Channel (MHz)
189 6895 205 6975 221 7055
193 6915 209 6995 225 7075
197 6935 213 7015 229 7095
201 6955 217 7035 233 7115
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4. Table for Antenna Configuration:

UNII-8
IEEE 802.11ax(HE40) , IEEE 802.11be(EHT40)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
*187 6885 203 6965 219 7045
195 6925 211 7005 227 7085
UNII-8
IEEE 802.11ax(HE80), IEEE 802.11be(EHT80)
Frequency Frequency Frequency
Channel (MH2) Channel (MHz) Channel (MHz)
199 6945 215 7025
UNII-8
IEEE 802.11ac(VHT160), IEEE 802.11ax(HE160)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
207 6985
UNII-8
IEEE 802.11be(EHT320)
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
*191 6905
Note: “*” mean this’s straddle channel.
3. Antenna Specification:
Ant. Manufacturer P/N Antenna Type Connector | Gain (dBi)
TP-LINK CORPORATION :
1 PTE. LTD. 3101504215 Dipole N/A 2.00
TP-LINK CORPORATION :
2 PTE. LTD. 3101504215 Dipole N/A 2.00
Note:

a) The EUT incorporates a CDD function. Physically, the EUT provides two completed transmitters
and receivers (2T2R). For Output Power, Nant = 2 < 5; so Directional gain=2.00.
The Direction gain is less than 6 dBi, so output power limits will not be reduced.

Operating Mode

TX Mode

2TX

IEEE 802.11a

V (Ant. 1 + Ant. 2)

IEEE 802.11ax(HE20)

V (Ant. 1 + Ant. 2)

IEEE 802.11ax(HE40)

V (Ant. 1 + Ant. 2)

IEEE 802.11ax(HE80)

V (Ant. 1 + Ant. 2)

IEEE 802.11ax(HE160)

V (Ant. 1 + Ant. 2))

IEEE 802.11be(EHT20)

V (Ant. 1 + Ant. 2)

IEEE 802.11be(EHT40)

V (Ant. 1 + Ant. 2)

IEEE 802.11be(EHT80)

V (Ant. 1 + Ant. 2)

IEEE 802.11be(EHT160)

V (Ant. 1 + Ant. 2)

IEEE 802.11be(EHT320)

V (Ant. 1 + Ant. 2)
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3.2 TEST MODES

Thed test system was pre-tested based on the consideration of all possible combinations of EUT operation

mode.

Pretest Mode Description

Mode 1 TX A Mode Channel 01/45/93 (UNII-5)
Mode 2 TX AX(HE20) Mode Channel 01/45/93 (UNII-5)
Mode 3 TX AX(HE40) Mode Channel 03/43/91 (UNII-5)
Mode 4 TX AX(HE80) Mode Channel 07/39/87 (UNII-5)
Mode 5 TX AX(HE160) Mode Channel 15/47/79 (UNII-5)
Mode 6 TX BE(EHT20) Mode Channel 01/45/93 (UNII-5)
Mode 7 TX BE(EHT40) Mode Channel 03/43/91 (UNII-5)
Mode 8 TX BE(EHT80) Mode Channel 07/39/87 (UNII-5)
Mode 9 TX BE(EHT160) Mode Channel 15/47/79 (UNII-5)
Mode 10 TX BE(EHT320) Mode Channel 31/63 (UNII-5)
Mode 11 TX A Mode Channel 97/105/113 (UNII-6)
Mode 12 TX AX(HE20) Mode Channel 97/105/113 (UNII-6)
Mode 13 TX AX(HE40) Mode Channel 99/107/115 (UNII-6)
Mode 14 TX AX(HE80) Mode Channel 103 (UNII-6)
Mode 15 TX AX(HE160) Mode Channel 111 (UNII-6)
Mode 16 TX BE(EHT20) Mode Channel 97/105/113 (UNII-6)
Mode 17 TX BE(EHT40) Mode Channel 99/107/115 (UNII-6)
Mode 18 TX BE(EHT80) Mode Channel 103 (UNII-6)
Mode 19 TX BE(EHT160) Mode Channel 111 (UNII-6)
Mode 20 TX BE(EHT320) Mode Channel 95 (UNII-6)
Mode 21 TX A Mode Channel 117/153/181/185 (UNII-7)
Mode 22 TX AX(HE20) Mode Channel 117/149/181 (UNII-7)
Mode 23 TX AX(HE40) Mode Channel 123/155/179 (UNII-7)
Mode 24 TX AX(HE80) Mode Channel 119/135/151/167/183 (UNII-7)
Mode 25 TX AX(HE160) Mode Channel 143/175 (UNII-7)
Mode 26 TX BE(EHT20) Mode Channel 117/149/181 (UNII-7)
Mode 27 TX BE(EHT40) Mode Channel 123/155/179 (UNII-7)
Mode 28 TX BE(EHT80) Mode Channel 119/135/151/167/183 (UNII-7)
Mode 29 TX BE(HE160) Mode Channel 143/175 (UNII-7)
Mode 30 TX BE(HE320) Mode Channel 127/159 (UNII-7)
Mode 31 TX A Mode Channel 213/233 (UNII-8)
Mode 32 TX AX(HE20) Mode Channel 213/233 (UNII-8)
Mode 33 TX AX(HE40) Mode Channel 187/211/227 (UNII-8)
Mode 34 TX AX(HE80) Mode Channel 199/215 (UNII-8)
Mode 35 TX AX(HE160) Mode Channel 207 (UNII-8)
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Mode 36 TX BE(EHT20) Mode Channel 213/233 (UNII-8)
Mode 37 TX BE(EHT40) Mode Channel 187/211/227 (UNII-8)
Mode 38 TX BE(EHT80) Mode Channel 199/215 (UNII-8)
Mode 39 TX BE(EHT160) Mode Channel 207 (UNII-8)

Mode 40 TX BE(EHT320) Mode Channel 191 (UNII-8)

Following mode(s) was (were) found to be the worst case(s) and selected for the final test.

Radiated Emissions Test - 30MHz to 1000MHz
Final Test Mode Description

Mode 40 TX BE(EHT320) Mode Channel 191 (UNII-8)

Radiated Emissions Test - Above 1GHz

Final Test Mode Description

Mode 1 TX A Mode Channel 01/45/93 (UNII-5)
Mode 2 TX AX(HE20) Mode Channel 01/45/93 (UNII-5)
Mode 3 TX AX(HE40) Mode Channel 03/43/91 (UNII-5)
Mode 4 TX AX(HE80) Mode Channel 07/39/87 (UNII-5)
Mode 5 TX AX(HE160) Mode Channel 15/47/79 (UNII-5)
Mode 6 TX BE(EHT20) Mode Channel 01/45/93 (UNII-5)
Mode 7 TX BE(EHT40) Mode Channel 03/43/91 (UNII-5)
Mode 8 TX BE(EHT80) Mode Channel 07/39/87 (UNII-5)
Mode 9 TX BE(EHT160) Mode Channel 15/47/79 (UNII-5)
Mode 10 TX BE(EHT320) Mode Channel 31/63 (UNII-5)
Mode 11 TX A Mode Channel 97/105/113 (UNII-6)
Mode 12 TX AX(HE20) Mode Channel 97/105/113 (UNII-6)
Mode 13 TX AX(HE40) Mode Channel 99/107/115 (UNII-6)
Mode 14 TX AX(HE80) Mode Channel 103 (UNII-6)
Mode 15 TX AX(HE160) Mode Channel 111 (UNII-6)
Mode 16 TX BE(EHT20) Mode Channel 97/105/113 (UNII-6)
Mode 17 TX BE(EHT40) Mode Channel 99/107/115 (UNII-6)
Mode 18 TX BE(EHT80) Mode Channel 103 (UNII-6)
Mode 19 TX BE(EHT160) Mode Channel 111 (UNII-6)
Mode 20 TX BE(EHT320) Mode Channel 95 (UNII-6)
Mode 21 TX A Mode Channel 117/153/181/185 (UNII-7)
Mode 22 TX AX(HE20) Mode Channel 117/149/181 (UNII-7)
Mode 23 TX AX(HE40) Mode Channel 123/155/179 (UNII-7)
Mode 24 TX AX(HE80) Mode Channel 119/135/151/167/183 (UNII-7)
Mode 25 TX AX(HE160) Mode Channel 143/175 (UNII-7)
Mode 26 TX BE(EHT20) Mode Channel 117/149/181 (UNII-7)
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Mode 27 TX BE(EHT40) Mode Channel 123/155/179 (UNII-7)

Mode 28 TX BE(EHT80) Mode Channel 119/135/151/167/183 (UNII-7)

Mode 29 TX BE(HE160) Mode Channel 143/175 (UNII-7)

Mode 30 TX BE(HE320) Mode Channel 127/159 (UNII-7)

Mode 31 TX A Mode Channel 213/233 (UNII-8)

Mode 32 TX AX(HE20) Mode Channel 213/233 (UNII-8)

Mode 33 TX AX(HE40) Mode Channel 187/211/227 (UNII-8)

Mode 34 TX AX(HE80) Mode Channel 199/215 (UNII-8)

Mode 35 TX AX(HE160) Mode Channel 207 (UNII-8)

Mode 36 TX BE(EHT20) Mode Channel 213/233 (UNII-8)

Mode 37 TX BE(EHT40) Mode Channel 187/211/227 (UNII-8)

Mode 38 TX BE(EHT80) Mode Channel 199/215 (UNII-8)

Mode 39 TX BE(EHT160) Mode Channel 207 (UNII-8)

Mode 40 TX BE(EHT320) Mode Channel 191 (UNII-8)
Output Power test

Final Test Mode Description

Mode 40 TX BE(EHT320) Mode Channel 191 (UNII-8)

Note:

1) For radiated emission above 1GHz of Band edge, the Vertical antennas and Horizontal antennas are
evaluated, the worst case is Vertical antennas and recorded.

2) For radiated emission above 1GHz of Harmonic, the Vertical antennas and Horizontal antennas are
evaluated, the worst case is Horizontal antennas and recorded.

3) For radiated emission below 1 GHz test, the TX BE(EHT320) Mode Channel 191 is found to be the worst
case and recorded.

3.3 PARAMETERS OF TEST SOFTWARE

UNII-8+7
Test Software Version QATool_Dbg 0.0.2.97
Frequency (MHz) 6905
IEEE 802.11be(EHT320) 19.50
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT
y
PC(A) AC 100V ~240V
3.5 SUPPORT UNITS

Item Equipment Brand Model No. Series No.

A PC DELL DELL XPS 8920-D15N8
ltem Cable Type Shielded Type Ferrite Core Length

1 AC Cable NO NO 1.5m

3.6 CUSTOMER INFORMATION DESCRIPTION

1) The above Antenna information are derived from the antenna data sheet provided by manufacturer and
for more detailed features description, please refer to the manufacturer's specifications, the laboratory
shall not be held responsible.

2) Except for AC power line conducted emissions and radiated emissions, the results of all test items
include cable losses. All cable losses are provided by the testing laboratory.

Page 16 of 156


file://File/file%20svr/%E6%96%87%E4%BB%B6%E5%B0%88%E5%8D%80/2006%E5%B9%B4%E6%96%B0%E7%89%88%E5%A0%B1%E5%91%8A%E6%A0%BC%E5%BC%8F/2006ReportFormats/ReFoDatabase/TestSerUpDiagrams.doc

A
3 L L Report No.: BTL-FCCP-1-2403G002

4. RADIATED EMISSIONS

4.1 LIMIT

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table
below has to be followed.

LIMITS OF RADIATED EMISSIONS MEASUREMENT (30 MHz to 1000 MHz)

Frequency Field Strength Measurement Distance
(MHZz) (microvolts/meter) (meters)
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS (Above 1000 MHz)
Frequency EIRP Limit Band edge Harmonic
(MHZz) (dBm/MHz) at 3m (dBuV/m) at 1m (dBuV/m)
5925-7125 Average: -27 68.2 77.7 (Note 2)
NOTE:
(1) The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:
1000000+/30P
E = 3 pV/m, where P is the eirp (Watts)
(2)

limat

FiSlimit = FSpax — 2010g

\ imeasuare
20|Og (dlimit/dmeasure)=20|og (3/1 )=95 dB.

4.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m or 1m shall be used for measurements. The EUT was placed on the top
of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was
rotated 360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth with

maximum hold mode when the test frequency is above 1 GHz.

. The initial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the
measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode
re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak

reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.

(below 1 GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed
to meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t
perform. (above 1 GHz)

. For the actual test configuration, please refer to the related Item —EUT Test Photos.

—h
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The following table is the setting of the receiver:

Spectrum Parameters Setting
Start ~ Stop Frequency 30 MHz~1000 MHz for RBW 100 kHz
Spectrum Parameters Setting
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic or 40 GHz, whichever is lower
RBW / VBW 1 MHz / 3 MHz for PK value
(Emission in restricted band) 1 MHz / 1/T Hz for AVG value
Receiver Parameters Setting
Start ~ Stop Frequency 30 MHz~1000 MHz for QP detector
Start ~ Stop Frequency 1 GHz~40 GHz for PK/AVG detector

4.3 DEVIATION FROM TEST STANDARD

No deviation.

4.4 TEST SETUP

30 MHz to 1 GHz

Ground Plane

Receiver |_“§ Amp.
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Above 1 GHz
Band edge
Ao A
e
b
|
|
|
|
I
|
, |
< > | 1-4m
3m 5 o
; 1
[TEUT k § .
it i [
1.5m DEE' ...........
1m
4 0.3 m

Ground Plane

-Receiver

Harmonic (1 GHz to 18 GHz)

A
< > 1-4 m

3m :
[EuT k ’

1.5m Y.

1im
! DS o2
Ground Plane
Receiver Amp.
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Harmonic (18 GHz to 40 GHz)

< »- 1-4 m
1m
| EUT I@
1m
\ 4
Ground Plane
Receiver Amp.

4.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 3.4 unless otherwise a special operating
condition is specified in the follows during the testing.

4.6 TEST RESULTS - 30 MHZ TO 1 GHZ
Please refer to the APPENDIX A.
4.7 TEST RESULTS - ABOVE 1000 MHZ
Please refer to the APPENDIX B.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. MAXIMUM E.I.R.P.

5.1 LIMIT

Section Test Item LA Frequency Range
(MHz)

Standard power access point and
fixed client device
36 dBm
Indoor access point
30 dBm
Subordinate device operating
under the control of an indoor
access point 5925-6425
30 dBm 6525-6875
Client devices operating under the
control of a standard power
access point
FCC 15.407(a) Maximum e.i.r.p. 30 dBm
Client devices operating under the
control of an indoor access point
24 dBm
Indoor access point
30 dBm
Subordinate device operating
under the control of an indoor
access point gg;g'sigg
30 dBm )
Client devices operating under the
control of an indoor access point
24 dBm

5.2 TEST PROCEDURE
a. The EUT was directly connected to the power meter and antenna output port as show in the block

diagram below.
b. Test test was performed in accordance with method of FCC KDB 789033 D02 General UNII Test

Procedures New Rules v02r01.

5.3 DEVIATION FROM STANDARD

No deviation.
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5.4 TEST SETUP

EUT

ATT.

5.5 EUT OPERATION CONDITIONS

5.6 TEST RESULTS

Please refer to the APPENDIX C.

The EUT was programmed to be in continuously transmitting mode.

Power Meter
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6. MEASUREMENT INSTRUMENTS LIST
Radiated Emissions - Below 1 GHz
Item | Kind of Equipment| Manufacturer Type No. Serial No. Calibrated until
1 | Trilog-Broadband | g\ 0 heck VULB 9168 1462 Dec. 13, 2024
Antenna
EMC
2 Attenuator INSTRUMENT EMCI-N-6-06 AT-06009 Dec. 13, 2024
N EMC
3 Preamplifier INSTRUMENT EMC001330 980863 Apr. 07, 2025
4 Cable RegalWay LMR4OO'5';'nMNM‘12 N/A Jul. 04, 2024
5 Cable Regalway | -MRAOONMNMS N/A Jul. 04, 2024
6 Cable Regalway | MRAOO-NMNM-O. N/A Jul. 04, 2024
Receiver Agilent N9038A MY52130039 Dec. 22, 2024
8 Positioning MF MF-7802 N/A N/A
Controller
Measurement EZ-EMC
9 Software Farad Ver.NB-03A1-01 N/A N/A
10 |966 Chamber room CM 9*6*6 N/A May 16, 2025
Radiated Emissions - Above 1 GHz
Item | Kind of Equipment| Manufacturer Type No. Serial No. Calibrated until
1 Receiver Agilent N9038A MY52130039 Dec. 22, 2024
n EMC
2 Preamplifier INSTRUMENT | EMC118A45SE 080888 Nov. 17, 2024
3 | EXASpectrum Keysight N9010A MY55150209 Jun. 16, 2024
Analyzer
4 M/i(A Signal KEYSIGHT N9020B MY63380204 Nov. 17, 2024
nalyzer
5 | Double Ridged ETS 3115 75846 Mar 20, 2025
Guide Antenna
RWLP50-4.0A-SMS
6 Cable RegalWay M-12.5M N/A Feb. 19, 2025
RWLP50-4.0A-NM
7 Cable RegalWay RASM-2.5M N/A Aug. 08, 2024
RWLP50-4.0A-NM
8 Cable RegalWay RASMRA-0 8M N/A Aug. 08, 2024
9 Low Noise CONNPHY |CLN-18G40G-4330 619413 Jul. 06, 2024
Amplifier -K
RWLP50-2.6A-2.92
10 Cable RegalWay M2, 02N 1 101 N/A Jul. 26, 2024
11 Cable Tonscend HF160-KMKM-3M N/A Jul. 26, 2024
12 | Broad-BandHorn | o o beck BBHA9170 1227 Oct. 10, 2024
Antenna
13 |966 Chamber room CM 9*6*6 N/A May 19, 2025
14 Attenuator Talent Microwave TA10A2-S-18 N/A N/A
15 Positioning MF MF-7802 N/A N/A
Controller
Measurement EZ-EMC
16 Software Farad Ver.NB-03A1-01 N/A N/A
17 Filter COM-MW ZBF'C7%%0'25°'11 N/A Jun. 16, 2024
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Maximum Output Power
Item | Kind of Equipment| Manufacturer Type No. Serial No. Calibrated until
Peak Power .
1 Keysight 8990B MY51000506 Jun. 17, 2024
Analyzer
2 Wldet;:rr:goeower Keysight N1923A MY58310004 Jun. 17, 2024
3 Attenuator Talent Microwave TA10A2-S-18 N/A N/A

Remark: “N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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7. EUT TEST PHOTOS

Radiated Emissions Test Photos

30 MHz to 1 GHz
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Radiated Emissions Test Photos

Above 1 -18 GHz
Band edge

Page 26 of 156



A
3 L L Report No.: BTL-FCCP-1-2403G002

Above 18 -40 GHz
Harmonic
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APPENDIX A - RADIATED EMISSION - 30 MHZ TO 1000 MHZ
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|Test Mode ‘TX BE(EHT320) Mode Channel 191 Polarization Vertical

80.0 dBu¥/m

70

&0

50

40

e
X

I —
. X

M
o

a0

20

10

0o
30,000 127.00 224.00 321.00 410.00 515.00 612.00 709.00 806.00 1000.00 HHz

Reading Correct Measure- )
No. Mk. Freg.  Level Factor ~ ment  Limit  Margin

MHz dBuv dB dBuVim dBuVim dB Detector Comment

1 168.225 4403 -11.11 3292 4350 -1058 peak

2 336.035 41.81 -9.44 3237 46.00 -1363 peak

3 480.080 40.85 -6.14 3471 46.00 -11.29 peak

4 771.565 39.27 -1.03 38.24 46.00 -7.76 peak

5 878.265 38.76 0.08 38.84 46.00 -7.16 peak

6 972.355 39.03 0.80 39.83 5400 -1417 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘TX BE(EHT320) Mode Channel 191 Polarization Horizontal

20.0 dBuV/m

70

60

&0 6

Hn
o

40 1

30

20

10

0.0
30,000 127.00 224.00 321.00 419.00 515.00 612.00 709.00 806.00 1000.00 HMHz

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuVim dBuvim dB Detector  Comment

1 168.225 4834 -11.11 3723 4350 -6.27  peak

2 240.005 46.82 -12.61 34.21 46.00 -11.79 peak

3 480.080 441 -6.14 3797 46.00 -8.03 peak

4 724520 4386 157 4229 4600 -3.71 peak

5 896.695 38.86 0.33 39.19 4600 -6.81 peak

6 998.060 4587 1.02 46.89 5400 -7.11  peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX B - RADIATED EMISSION - ABOVE 1000 MHZ

Page 31 of 156



A
3 L L Report No.: BTL-FCCP-1-2403G002

[TestMode  |UNII-5_TX A Mode 5955 MHz Polarization |Vertical

1300 dBu¥/m

120

110

4
¥
3
100 (m
1] i

70

E0

50

I

40

30.0
5055.000 5875.00 5095.00 5915.00 5935.00 5955.00 5975.00 5995.00 6015.00 G6055.00 MH=z

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ ment  Limit  Margin

MHz dBuv dB dBuVim dBuVim dB Detector Comment

1 5925.000 3489 15.83 50.52 8820 -3768 peak

2 5825.000 28.01 15.63 43.64 68.20 -2456 AVG

3 ¥ 5955400 85.45 15.72 10117 6820 3297 AVG Nolimit

4 X 5955.800 92.04 15.72  107.76 8820 1956 peak MNoLimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-5_TX A Mode 5955 MHz Polarization Horizontal

1000 dBulsm

[T U LT _
U

m —
m W
i \; -
50 ®
2
40 w
i 1]
20
10
0o
1000000 0o 4400.00 k10000 FEOO.0O0 9500.00 11200.00 12900.00 1450000 THOOO.OD MHz2

Reading Correct Measure-

No. Mk.  Freq. Level Eactor ment Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 11866.80 40.43 9.62 50.05 74.00 -23.95 peak
2 % 1189910 29.58 9.62 39.20 54.00 -14.80 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX A Mode 6175 MHz Polarization  |Horizontal
100.0  dBuvsm
a0

- (I LS

: U
- (IHIUTLT T bl

50 %
10 1
0
20
10
0o

1000000 270000 4400.00 10000 FEO0.00 3500.00 1120000 12300.00 T4600.00

THOOD.ODMHz

Reading Correct Measure-

MNo. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuY dB dBuVvim dBuvim dB Detector  Comment
1 % 12286.25 28.21 9.56 37TT7 54.00 -16.23 AVG
2 1232195 39.16 9.55 4871 7400 -2529 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX A Mode 6415 MHz Polarization  |Horizontal
1000 dBuy/m
3] g
?n —
50 2
b
1
10 o
an
20
10
0o
1000000 270000 4400.00 E100.00 FROD.00 9500.00 T1200.00 1290000 1460000 THOO0. DN MH=
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim  dBuvim  dB Detector  Comment
1 % 12855.65 2818 9.91 38.09 66820 -30.11  AVG
2 12888.12 37.00 9.96 46.96 8820 -41.24 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX AX(HE20) Mode 5955 MHz Polarization Vertical

1200 dBu¥/m

120

110

100

90

a0

70

1]

%
50 M

40

30.0
5855000 5875.00 589500 5915.00 593500 5955.00 5975.00 5995.00 601500 6055.00 MHz

Reading Correct Measure-

No. Mk.  Freq.  Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuVim dBuvim dB Detector Comment
1 5925000 3644 1563  52.07 88.20 -36.13 peak
2 5925000 2887 1563 4450 6820 -2370 AVG
3 * 5955200 88.02 1572 10374 6B8.20 3554 AVG NoLimit
4 X 5957.000 9613 1573 11186 88.20 2366 peak NoLimi

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(2) Margin Level = Measurement Value - Limit Value.

[TestMode  |UNII-5_TX AX(HE20) Mode 5955 MHz Polarization Horizontal
100.0 dBu¥/m
90
riil
& ;
1
40 ¥
3o
20
10
o
Too0.non Zrooon 440000 R1DD.OO FE00.00 350000 T1200.00 12900.00 T4600.00 TEMO0.DDMHz
Reading Correct Measure- )
No. MEK. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuVim dB Detector  Comment
1T * 1193617 28.70 9.61 38.31 54.00 -1569 AVG
2 1197360 38.26 5.60 47 .86 74.00 -26.14 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
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|Test Mode ‘UNII-5_TX AX(HE20) Mode 6175 MHz Polarization Horizontal
1000  dBu¥/m
a0
70
50 %
1
40 %
o
20
10
oo
Tnnn.onn 27onon 4400.00 B100.00 FEOO.00 9500.00 1120000 12900.00 1460000 TEO00.DOMHz
Reading Correct Measure- .
MNo. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuvim  dBuVim dB Detector  Comment
1 % 1228587 28.34 9.96 37.90 34.00 -16.10 AVG
2 12328.70 38.01 9.56 47.57 74.00 -26.43 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-5_TX AX(HE20) Mode 6415 MHz Polarization Horizontal
100,00 dBuYdm
a0

A LA
WAL LU

2
K X

an
20
10
oo
Tnon.nm Zzon.on 4400.00 E100.00 Fa00.00 9500.00 1120000 12800.00 1460000 TEOOOLDDMH =2
Reading Cormrect Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim  dBuVim dB Detector  Comment
1 12755.52 37.57 9.81 47.38 86.20 -40.82 peak
2 % 1276992 28.03 9.82 37.85 6620 -3035 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 39 of 156



3L

Report No.: BTL-FCCP-1-2403G002

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[TestMode  |UNII-5_TX AX(HE40) Mode 5965 MHz Polarization Vertical

1300  dBuV/m

120

B
®
110
5

100

a0

80

70 1

60 3

2

50

40

0.0

50G5.000 500500 500500 592500 504500 596500 500500  GO05.00  GO25.00 G0GE.00 HHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector  Comment

1 5924 200 5175 15863 B67.38 8820 -2082 peak

2 5924 200 3611 1563 51.74 6820 -1646 AVG

3 5925.000 4518 1563 60.81 8820 -2739 peak

4 5925.000 3520 1563 50.83 68.20 -17.37 AVG

5 * 5962600 88.20 1575 103.95 6820 3575 AVG Nolimit
6 X 5969.500 97.26 1577 1132.03 88.20 2483 peak Nolimit

REMARKS:
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[TestMode  |UNII-5_TX AX(HE40) Mode 5965 MHz Polarization Horizontal

100.0  dBuv/m
90
70
50 %
1
10 %
an
20
10
oo
1000000 270000 440000  RIODO0 780000 950000 1120000 1290000  14500.00 18000.00 MHz
Reading Correct Measure- _
MNo. Mk.  Freg.  Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuvim db Detector Comment
1 * 11938.25 28.86 961 38.47 5400 -1553 AVG
2 11938.72 3871 9.61 48.32 7400 -2568 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(2) Margin Level = Mea

(1) Measurement Value = Reading Level + Correct Factor.

surement Value - Limit Value.

[TestMode  |UNII-5_TX AX(HE40) Mode 6165 MHz Polarization Horizontal
1000 dBuv/m
m —
?D —
50 X
2
40 %
3o
20
10
on
1000000 2Fooon 440000 B100.00 FEOO0LOD 500,00 11200.00 1290000 T4R00.00 TH000.00 MHz
Reading Correct Measure- .
No. Mk.  Freg. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 1230547 38.27 9.586 47.83 7400 -26117 peak
2 % 1234427 27.97 9.55 37.52 54.00 -1648 AVG
REMARKS:
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[TestMode  |UNII-5_TX AX(HE40) Mode 6405 MHz Polarization Horizontal
1000 dBu¥/m
a0 -
m -
Z 2
1
A0 L
30
20
10
o
1000000 Fro0n.on 4400.00 B100.00 FEOO.on 9500.00 11200.00 12900.00 1450000 THOO0.0D MH 2
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuvim  dBuVim dB Detector Comment
1 * 12804.95 28.04 9.87 37.91 68.20 -30.29 AVG
2 12813.82 37.88 987 4775 8520 -4045 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[TestMode  |UNII-5_TX AX(HE80) Mode 5985 MHz Polarization Vertical
12300 dBu¥/m
120
6
110 =
5
100
90
80 3
3
X
70 2,
60
50
a0
30.0
5705.000 502500  SO6500 590500 594500 590500  G0Z500  GOG5.00 610500 6185.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv ) dBuvim  dBuvim 0B Detector Comment
1 5922 000 62.35 15.61 77.96 8820 -1024 peak
2 5922 000 50.92 15.61 66.53 68.20 1867 AVG
3 5925.000 57.35 15.63 7298 8820 -1522 peak
4 5925.000 48.99 15.63 64.62 68.20 -358 AVG
5 * 5979.800 88.05 15.81 103.86 68.20 3566 AVG NoLimit
6 X 5980.200 96.24 15.81 112.05 8820 2385 peak Nolimi
REMARKS:
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[TestMode  |UNII-5_TX AX(HE80) Mode 5985 MHz Polarization Horizontal

A LT LA
NI LT LA

E— |

50 %
2
40 ¥
3n
20
10
LIA1]
THoo.non 270000 4400.00 E100.00 FEO0.00 9500.00 T1:200.00 12300.00 T14600.00 T8000L0D MHz

Reading Correct Measure-

No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuvim dBuvim db Detector  Comment
1 1195665 39.16 9.61 4877 7400 -2523 peak
2 * 11957.85 29.01 9.61 38.62 5400 -1538 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX AX(HE80) Mode 6145 MHz Polarization Horizontal

1000 dBu¥/m
90
70
50 X
2
40 ¥
30
20
10
0o
1000000 270000 4400.00 B100.00 FH0.00 9500.00 1120000 12900.00 1460000 THOO0.00 MH2
Reading Correct Measure- _
Mo. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 1228340 38.31 9.56 47.87 7400 -26.13 peak
2 % 1228570 28.16 9.56 BT 5400 -1628 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 46 of 156



A
3 L L Report No.: BTL-FCCP-1-2403G002

[TestMode  |UNII-5_TX AX(HE80) Mode 6385 MHz Polarization Horizontal

100.0  dBu¥/m
a0
70
50 %
;
40 %
30
20
10
0o
1000000 Z7o0.an 4400.00 B100.00 JE00.00 950000 11200.00 12900.00 14600.00 THOO00.00 MHz
Reading Correct Measure- )
No. MK.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuVv dB dBuVim dBuvim dB Detector  Comment
1 * 1277545 2784 9.84 3768 6820 -3052 AVG
2 12781.37 37.91 9.84 4775 88.20 -4045 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX AX(HE160) Mode 6025 MHz Polarization Vertical

1200 dBu¥/m

120

110

Men

100

90

80

Mages X

70

60

50

40

30.0
5625000 5705.00 5705.00 586500 5945.00 6025.00 6105.00 618500 626500 642500 HHz

Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin

MHz dBuv dB dBuVim dBuvim dB Detector  Comment
1 5919.400 61.92 15.61 7753 8820 -1087 peak
2 5919.400 4975 15.61 65.36 68.20 -2.84 AVG
3 5925.000 5598 15.63 71.81 8820 -1659 peak
4 5925.000 46.31 15.63 61.94 6§8.20 -6.26 AVG
5
L§]

X 5982200 91.48 15.82  107.30 8820 1910 peak MNolimit
* 6019.800 83.16 15.90 99.06 6820 3085 AVG  NoLimit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX AX(HE160) Mode 6025 MHz Polarization Horizontal
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o
20
n
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1000000 270000 4400.00 E100.00 FRO0.00 950000 11220000 1380000 1460000 TEO00.00 MHz
Reading Correct Measure- )
MNo. MEk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim  dBuV/m dB Detector ~ Comment
1 1200555 3972 8.59 49.31 74.00 -2489 peak
2 * 1202090 2968 9.60 39.28 5400 -1472 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX AX(HE160) Mode 6185 MHz Polarization Horizontal
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1000.000 270000  4400.00  GIOD.O0 780000 950000 1120000 1290000  14500.00 18000.00 MH =z

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuvim dBuvfm dB Detector  Comment

1 12381.60 39.24 9.55 4879 7400 -2521 peak

2 * 1238915 258.86 9.54 38.40 5400 -1560 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX AX(HE160) Mode 6345 MHz Polarization Horizontal
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1000000 ZFon on 4400.00 B100.00 FH00.00n 9500.00 1120000 1250000 1460000 TH000L00 MH=

Reading Comrect Measure-

No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuY dB dBuVim dBuVim dB Detector  Comment
1 12643 .40 377 969 47 .40 7400 -2660 peak
2 % 1264570 2814 9.70 37.84 5400 -16.16 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX BE(EHT20) Mode 5955 MHz Polarization Vertical
120.0 dBuV/m
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5055 000 587500 5895.00 5915.00 5935.00 5955.00 5975.00 5995.00 601500 6055.00 MH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 5825.000 36.70 15.63 52.33 88.20 -3587 peak
2 5925.000 29.06 15.63 44 69 68.20 -2351 AVG
3 X 5852.800 96.48 1572 11220 8820 2400 peak Nolimit
4 * 5957.600 87.89 1573 103.62 68.20 3542 AVG Nolimit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX BE(EHT20) Mode 5955 MHz Polarization Horizontal
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0
10
0.
1000.000 2Fonon 4400.00 B100.00 FEOOLOD 500.00 11200.00 1290000 1460000 TEOOO.DD MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuv/im  dBuvim dB Detactor  Comment
1 * 1190947 28.62 9.61 38.23 54.00 -1577 AVG
2 11938.95 38.20 9.61 47 .81 7400 -26.19 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-5_TX BE(EHT20) Mode 6175 MHz Polarization Horizontal
100.0  dBu¥/m
H 1
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1000000 270000 440000  RIODO0 780000 950000 1120000 1250000 1460000 1800000 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dbB Detector  Comment
1 * 1228430 28.30 5.56 37 86 58400 -16.14 AVG
2 12381.80 38.21 9.55 47 76 74.00 -26.24 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-5_TX BE(EHT20) Mode 6415 MHz Polarization Horizontal
1000  dBuy¥/m
5] .
. - L
50 - 2 i
|
40 -
30
20
1o
[IN1}
1000.000 ZF00.00 4400.00 B100.00 FE00.00 950000 1120000 1290000 1460000 TEO00.D0 MH=z
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvVim  dBuVim dB Detector Comment
1 * 1278115 27.96 9.84 37.80 68.20 -3040 AVG
2 1280350 3848 986 4834 8820 -3986 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX BE(EHT40) Mode 5965 MHz Polarization Vertical
1300 JdBu¥/m
120
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5865 000 5295 00 5905.00 5925.00 5945.00 5965.00 5905 00 G005 .00 G025 .00 GDE5. 00 HWH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuVvim dB Detector Comment

1 5824 .500 51.35 15.63 66.98 8820 -21.22 peak

2 5624500 36.71 15.63 52.34 68.20 -15.86 AVG

3 5025000 4561 15.63 61.24 88220 -2696 peak

4 5625.000 35,53 15.63 51.16 68.20 -17.04 AVG

5 X 5967.500 98.66 15.76 11442 8820 26.22 peak MNolimit

6 * 5967.500 88.32 1576  104.08 68.20 3588 AVG  NoLimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-5_TX BE(EHT40) Mode 5965 MHz Polarization Horizontal
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1000000 ZX00.0n 4400.00 100.00 Faoo.oo 9500.00 1120000 12%900.00 1450000 TEOO0. 0D MHz
Reading Correct Measure- _
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim  dBuVim dB Detector  Comment
1 1190810 4079 9.62 50.41 74.00 -23.59 peak

2 % 11930.10 29.02 9.60 38.62 54.00 -15.38 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 57 of 156



3L

Report No.: BTL-FCCP-1-2403G002

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-5_TX BE(EHT40) Mode 6165 MHz Polarization Horizontal
100.0  dBu¥/m
a0
70
50 %
A0 1
X
30
20
10
0o
1000000 Z/00.00 4400.00 E100.00 Feao.on 3500.00 1120000 1290000 T4600.00 TEOOOD.DOMHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuY dB dBuVim  dBuVim dB Detector  Comment
1 * 12342.00 27.92 9.56 37.48 54.00 -168.52 AVG
2 12343.07 39.10 9.55 43.65 74.00 -25.35 peak
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-5_TX BE(EHT40) Mode 6405 MHz Polarization Horizontal
1000 dBuv/m
m -
. - -
50 £
1
A0 %
o
20
10
oo
1000000 270000 4400.00 B100.00 FEO0. 00 2500.00 T11200.00 1290000 T4600.00 THOUOLOD MH 2
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim  dBuVim db Detector  Comment
1 * 12788.75 28.16 9.84 38.00 66.20 -3020 AVG
2 12792.00 37.86 9.85 47.71 8520 -4049 peak
REMARKS:
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[TestMode  |UNII-5_TX BE(EHT80) Mode 5985 MHz Polarization Vertical
12300 dBu/m
120
5
%
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100
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70 2
&0
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4
30.0
5705.000 502500 506500 500500 504500 590500  GO2500  GOG5.00 610500 618500 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit  Margin
MHZ dBuv B dBuvim  dBuv/im  dB  Detector Comment

1 5924 400 62.89 1583 78.52 8820 -9.88 peak
2 5924 400 50.47 1583 66.10 6820 -210 AVG
3 5925.000 58.29 1563 73.92 8820 -1428 peak
4 5925.000 48.75 15.63 64.38 68.20 -3.82 AVG
5
6

X 5987.400 97.14 15.83 11297 88.20 2477 peak NoLimit
* 5989.800 88.09 1583  103.92 66820 3572 AVG  NoLimit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX BE(EHT80) Mode 5985 MHz Polarization Horizontal

1000 dBuv/m
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1000.000 Z700.00 440000 B100.00 FE00.00 9500.00 1120000 12900.00  14600.00 TH000.00 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuy dB dBuVim dBuV/m dB Detector  Comment

T % 1194415 29.10 9.62 38.72 54.00 -15.28 AVG

2 1195470 3967 9.60 4927 7400 -2473 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-5_TX BE(EHT80) Mode 6145 MHz Polarization Horizontal
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Tnno.nnn ZFon.on 4400.00 B100.00 FH00.00n 9500.00 T1200.00 1290000 1460000 THOOO. 0D MH =

Reading Cormrect Measure-

No. MK. Freq. Level Factor ment Lirnit IMargin
MHz dBuV dB dBuvim dBuvim dB Detector Comment
1 12247 20 3768 9.56 47 24 74.00 -26.76 peak
2 " 12284.00 28.25 9.56 37.81 54.00 1619 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-5_TX BE(EHT80) Mode 6385 MHz Polarization Horizontal
1000 dBuy/m
m —
o ) -
%0 &
40 ;
a0
2
10
oo
1000000 270000 4400.00 B100.00 FEO00.00 3500.00 1120000 12300.00 1460000 THOOO. DO MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim  dBuVim db Detector  Comment
T % 12769.95 2048 9.82 36.30 68.20 -29.90 AVG
2 12811.05 38.35 9.87 48.22 §8.20 -392.98 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-S_TX BE(EHT160) Mode 6025 MHz Polarization Vertical

120.0 dBu¥/m

120
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e
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30.0
5625.000 5705.00 5785.00 5865.00 5945.00 E025.00 E6105.00 E6185.00 6265.00 642500 MHz

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuVim dBuVim dB Detector  Comment
1 5908.600 68.64 15.58 84 22 88.20 -3.98 peak
2 5908.600 50.69 15.58 66.27 68.20 -1.93  AVG
3 55925.000 60.12 1563 75.75 8820 -1245 peak
4 5925.000 48.02 15.683 53.65 68.20 -455 AVG
5
6

X 6019.400 91.83 1590 107.73 8820 1953 peak Nolimit
* 6019.800 83.59 1590 99.49 6820 3129 AVG NoLimit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-5_TX BE(EHT160) Mode 6025 MHz Polarization Horizontal
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1000.000 270000 440000 E100.00 ZE00.00 9500.00 1120000 1790000  14600.00 1800000 MHz
Reading Comrect Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuVim  dBuVm dB Detector  Comment
1 12017.80 3997 9.60 49 57 7400 -2443 peak
2 % 1201940 29.80 9.60 3940 5400 -1460 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-5_TX BE(EHT160) Mode 6185 MHz ‘Polarization Horizontal
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1000000 ZA00on 440000 10000 FHO0.00 950000 1120000 1290000 TARDD OO 1800000 MH 2

Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvVim  dBuVim dB Detector  Comment
1 1236610 3968 9.55 4923 7400 -2477 peak
2 % 1241675 28.79 9.54 38.33 584.00 -15.67 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 66 of 156



A
3 L L Report No.: BTL-FCCP-1-2403G002

|Test Mode ‘UNII-5_TX BE(EHT160) Mode 6345 MHz Polarization Horizontal

AL LA
WAL LT LU

—

50 %
1
40 b,
30
20
o
[I1]
Tnon.onn 2ronon 4400.00 E100.00 FHOO.D0 500.00 T1200.00 T2800.00 T4600.00 THOOOD.OD MHz

Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuY dB dBuVim dBuVim dB Detector Comment
1T % 1269315 2812 974 37.86 5400 -16.14 AVG
2 12696.70 39.27 9.75 49.02 7400 -2498 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-5_TX BE(EHT320) Mode 6105 MHz Polarization Vertical
130.0  dBuV/m
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5105.000 530500 550500  5705.00 590500 610500 630500 650500  6705.00 7105.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuVim dBuVim dB Detector Comment
1 5854.000 55.22 15.41 70.63 88.20 -17.57 peak
2 5854.000 41.83 15.41 57.24 68.20 -1096 AVG
3 5825.000 47.35 15.63 62.98 88.20 -2522 peak
4 5925.000 38.18 15.63 53.81 68.20 -14.39 AVG
5 * 5960.000 75.51 15.74 91.25 68.20 2305 AVG Nolimit
6 X 5983.000 86.97 15.83  102.80 8820 1460 peak NoLimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-5_TX BE(EHT320) Mode 6105 MHz ‘Polarization Horizontal
100.0  dBuv/m
a0
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Tnoon.onn 2xooon 440000 E100.00 FH00.00 9500.00 1120000 1280000 1460000 THOOD.OD MHz

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuY dB dBuVim dBuV/m dB Detector  Comment
1 * 12178.60 28.36 9.58 37.94 54.00 -16.06 AVG
2 1218395 K Yre:] 957 47 36 7400 -26.64 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-5_TX BE(EHT320) Mode 6265 MHz Polarization Horizontal
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1000.000 270000 4400.00 R100.00 FEO0.00 9500.00 1120000  12900.00  14600.00 18000.00 MHz
Reading Correct Measure- )
MNo. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 * 1251040 28.81 9.54 3835 8400 -1565% AVG
2 12521.35 38.46 9.55 43.01 74.00 -2599 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-6_TXA Mode 6435 MHz Polarization Horizontal
1000 dBusm
g0
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1
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0o
1000000 220000 4400.00 B100.00 FHOO.00 950000 T1200.00 1280000 T4600.00 T18000.00 MHz
Reading Comrect Measure- .
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuVim dB Detector Comment
1 * 12867.07 25.08 9.93 38.01 6820 -3019 AVG
2 12876.30 37.76 9.94 47.70 8§5.20 -40.50 peak
REMARKS:
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|Test Mode ‘UNII-6_TXA Mode 6475 MHz Polarization Horizontal
100.0  dBuv/m
a0
70
50 %
1
40 -,
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10
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1000.000 2700 o0 4400.00 B100.00 FHO0.O0 50000 1120000 1290000 T14500.00 TEO00.D0 WHz
Reading Correct Measure- _
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuVim dB Detector  Comment
1 * 12877.02 27.92 9.94 37.86 66.20 -30.34 AVG
2 12888 95 37.70 9.96 47 66 88.20 -40.54 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-6_TX A Mode 6515 MHz Polarization Horizontal
1000 dBuv/m
a0
" -
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2
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1000000 270000 440000 BI0OD.O0  7EO0.O0 950000 1120000 12900.00  14600.00 THO000.00 MHz
Reading Correct Measure- _
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim  dBuvim dB Detector  Comment
1 13075.82 37.80 10,17 4797 §8.20 -4023 peak
2 % 13104.85 28.16 10.21 38.37 68.20 -2983 AVG
REMARKS:
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|Test Mode ‘UNII-6_TX AX(HE20) Mode 6435 MHz Polarization Horizontal
100.0  dBuvsm
30
70
%0 %
2
10 3
30
20
10
0o
Tnno.non Zron.on 4400.00 B10D.00 FH00.on 500.00 1120000 12900.00 14650000 T8000.00 MH=
Reading Correct Measure- _
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvVim  dBuV/m db Detector  Comment
1 1283512 38.12 9.89 48.01 88.20 -40.19 peak
2 % 12867.97 28.07 9.93 38.00 6820 -3020 AVG

REMARKS:

(2) Margin Level = Measurement Value - Limit Value.

(1) Measurement Value = Reading Level + Correct Factor.
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|Test Mode ‘UNII-6_TX AX(HE20) Mode 6475 MHz Polarization Horizontal
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Ton0.non Zronon 440000 k10000 FRO0.00n 950000 1120000 1280000 1460000 TEOO0.00 MH =z
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim  dBuVim dB Detector  Comment

1 13518.87 37.69 10.72 48.41 88.20 -39.79% peak
2 % 1356385 28.21 10.82 39.03 68.20 -29.17 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-6_TX AX(HE20) Mode 6515 MHz Polarization Horizontal
100.0  JdBu¥/m
90
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T000.000 270000 4400.00 10000 FEO0.00 9500.00 11200.00 1250000 1460000 1800000 MHz
Reading Comrect Measure- .
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuVim dB Detector  Comment
1 13096.15 37.70 10.20 47.90 88.20 -40.30 peak
2 % 1310395 281 10.20 38.31 68.20 -29.89 AVG

REMARKS:

(2) Margin Level = Measurement Value - Limit Value.

(1) Measurement Value = Reading Level + Correct Factor.
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|Test Mode ‘UNII-6_TX AX(HE40) Mode 6445 MHz Polarization Horizontal

100.0  dBu¥/m
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non.non Zrooon 440000 k10000 FEO0.on 500,00 TI200.00 1290000 140000 THO000L0D MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim  dBuVim dB Detector Comment
1 * 1287067 28.15 9.94 38.09 68.20 -30.11  AVG
2 12878.77 38.96 9.94 48.90 868.20 -39.30 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-6_TX AX(HE40) Mode 6485 MHz Polarization Horizontal
100.0  dBuv/m
a0
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IO LT LA
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50
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0o
T000.000 Z7ooon 4400.00 E100.00 Fa0o.on 9500.00 T12200.00 1290000 1460000 TEOO0.ODMHz
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuVim dBuvim dB Detector  Comment
1 * 1296982 27 .84 10.05 37.89 6620 -30.31 AVG
2 1297507 3781 10.05 47 86 8820 -4034 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-6_TX AX(HE40) Mode 6525 MHz Polarization Horizontal
1000  dBu¥/m
30 .
NI LU Il
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-MHUTLT LU Il
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Ton0.non Z2ronon 4400.00 B100.O0 Faoo.on 950000 1120000 12900.00 140000 THOOO.00 MHz
No. Mk.  Freq. Rf:\?;?g CFOE:E?;: ana;nutre_ Limit  Margin

MHz dBuY dB dBuVim dBulim dB Detector  Comment
1 * 1304065 2813 10.13 38.26 66820 -2994 AVG
2 13041.80 38.75 10.14 48.89 88.20 -39.31 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-6_TX AX(HE80) Mode 6465 MHz Polarization Horizontal
100.0 dBu¥/m
90
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1000000 Zron.on 4400.00 B100.00 FRO0LOD 950000 1120000 12900.00 1460000 1800000 MH =z
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 12947 .75 37.55 10.03 47.58 5520 -40.62 peak
2 * 12954 62 27.82 10.03 37.85 6820 -30.35 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-6_TX AX(HE160) Mode 6505 MHz Polarization Horizontal
100.0  dBu¥/m
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To00.0D0 270000 4400.0D0 B1D0D.0O0O Faoo.on 950000 T112200.00 1290000 1460000 T8000.00 MHz
Reading Correct Measure- ]
MNo. Mk.  Freq.  Level Factor ment Limit ~ Margin

MHz dBuv dB dBuVim dBuvim dB Detector  Comment
1 13034 65 39.08 10.12 4920 88.20 -39.00 peak
2 % 1304155 29.00 10.13 3913 6820 -2907 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-6_TX BE(EHT20) Mode 6435 MHz Polarization Horizontal
100.0  dBu¥/m
a0
. L
50 * N
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Tonnon.non Zroo.oo 4400.00 10000 FHO00.00 3500.00 1120000 12500.00 TARDD. OO0 THO00.00 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuvim dB Detector  Comment
1 12869.70 38.69 9.94 438.63 §8.20 -39.57 peak
2 % 12869.85 28.66 9.94 38.60 68.20 -29.60 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-6_TX BE(EHT20) Mode 6475 MHz Polarization Horizontal
100.0  dBu¥sm
a0

- I LI

: U
- [T U

(2) Margin Level = Measurement Value - Limit Value.

50
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1000.000 270000 4400.00 B100.00 FE00.on 3500.00 T1200.00 1290000 T4600D.00 THOOO. DD MH =z
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim  dBuVim dB Detector  Comment

1 * 125950.00 28.67 10.03 38.70 68.20 -29.50 AVG

2 12953.40 38.42 10.03 48.45 88.20 -39.75 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
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2 % 13029.75

|Test Mode ‘UNII-6_TX BE(EHT20) Mode 6515 MHz Polarization Horizontal
100.0  dBu¥/m
3] g
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Tnon.nnn A0 no 440000 10000 Jaoo.on 9500.00 1120000 1280000 1460000 THOOOLOD WHz
Reading Comrect Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuY dB dBuvim  dBuVim dB Detector  Comment
1 13012.60 38.09 10.10 4819 86.20 -40.01 peak
28.32 10.12 38.44 66.20 -2976 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-6_TX BE(EHT40) Mode 6445 MHz Polarization Horizontal
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1000000 270000 440000  GRIODO0 780000 950000 1120000 1290000  18R00.00 1800000 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuY dB dBuVim dBuvim dB Detector  Comment

1 12868 .42 38.23 993 4816 8520 -4004 peak

2 * 1286985 28.06 9.94 38.00 68.20 -30.20 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-6_TX BE(EHT40) Mode 6485 MHz Polarization Horizontal
100.0  dBuV/m
a0
. L
50 & ]
10 :L
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20
0
0o
100,000 Z2Fo0on 440000 B100.00 FEOO.00 500.00 11200.00 12590000 1460000 TE000.00 MHz
Reading Correct Measure- )
No. MEk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvVim  dBuvim db Detector  Comment
1 * 1296992 28.25 10.05 38.30 68.20 -29.90 AVG
2 1297227 38.51 10.06 48.57 88.20 -39.63 peak
REMARKS:
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|Test Mode ‘UNII-6_TX BE(EHT40) Mode 6525 MHz Polarization Horizontal
100.0  dBuv/m
3] — s— — —
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Ton0.0n0 Zron.on 4400.00 B100.00 Faam.on 950000 T1:200.00 T2900.00 14600.00 TEOMOLDOMH =z
Reading Correct Measure- )
No. Mk.  Freq. Level Factaor ment Limit  Margin
MHz dBuY dB dBuV/m  dBuVim dB Detector  Comment
1 * 1304987  29.00 10.15 3915 6820 -2905 AVG
2 13067.00 3795 1017 4812 5520 -40.08 peak
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[TestMode  |UNII-6_TX BE(EHT40) Mode 6565 MHz Polarization Horizontal
100.0  dBu¥/m
0
70
50 %
40 ;<
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T000n.non A0 no 4400.00 10000 80000 9500.00 1120000 1290000 TARDD OO TRO00. DD MWHz
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuY dB dBuvim  dBuvim dB Detector  Comment
1 * 13129.95 28.69 10.23 38.92 68.20 -29.28 AVG
2 13131.32 37.91 10.23 48.14 5820 -40.06 peak
REMARKS:
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[TestMode  |UNII-6_TX BE(EHT80) Mode 6465 MHz Polarization Horizontal

100.0  dBu¥/m
90
70
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1000.000 270000 4400.00 5100.00 FE00.00 9500.00 1120000  12900.00  14600.00 1E000.00 MHz
Reading Correct Measure- )
No. MK. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim  dBuvim dB Detector  Comment
1 12883.30 38.01 9.96 47 97 8820 -40.23 peak

2 * 1252990 28.36 10.00 38.36 66.20 -29.84 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-6_TX BE(EHT160) Mode 6505 MHz Polarization Horizontal
100.0 dBu¥/m
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1000000 200 4400.00 B100.00 FRO0LOD 2500.00 1120000 12800.00 T4E00.00 TEOO0.00 MHZz
Reading Correct Measure- )
Na. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuY dB dBuVim dBuVim dB Detector  Comment
1 13001.30 38.81 10.08 48.89 8620 -39.31 peak
2 % 1304375 28.94 10.13 39.07 6820 -29.13 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-6_TX BE(EHT320) Mode 6525 MHz Polarization Horizontal
100.0  dBu¥/m
a0
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1000000 ZFoonon 440000 B100.00 FHO00.00 350000 1120000 1250000 1460000 1800000 MHz
Reading Correct Measure- _
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuY dB dBu¥im  dBuVim dB Detector  Comment
1T % 12866.15 27.98 9.93 37.91 68.20 -30.29 AVG
2 12883.60 37.85 9.96 47.81 88.20 -40.39 peak
REMARKS:
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|Test Mode ‘UNII-?_TX A Mode 6535 MHz Polarization Horizontal
100.0  dBuvsm
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10000000 270000 4400.00 10000 FR00.00 9500.00 T11200.00 1290000 14500.00 1800000 MHz
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuY dB dBuVim dBuVim dB Detector  Comment
1 13001.07 38.44 10.08 4852 8820 -3968 peak
2 % 1312047 2843 10.23 38.66 6820 -2954 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 92 of 156



A
3 L L Report No.: BTL-FCCP-1-2403G002

|Test Mode ‘UNII-?_TX A Mode 6715 MHz Polarization Horizontal

1000 dBuv/m
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1000.000 ZF00.00 A4400.00 B100.00 FE00.00 950000 1120000 1290000  14600.00 18000.00 MH 2
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVvim dBuV/fm dB Detector  Comment

T " 1347237 2810 10.65 38.75 6820 -29.45 AVG
2 1347627 3774 10.66 45.40 8§6.20 -39.80 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX A Mode 6855 MHz Polarization Horizontal
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Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit ~ Margin

MHz dBuvY dB dBuvim dBuvim dB Detector Comment
1 * 1370820 29 46 11.11 40.57 6820 -2763 AVG
2 13710.45 39.34 11.11 50.45 88.20 -37.73 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-7_TX A Mode 6875 MHz Polarization  |Horizontal
100.0  dBu¥/m
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1000000 270000 4400.00 10000 Jaoo.on 950000 1120000 1290000 1460000 THO00. DD MH =
Reading Comrect Measure- )
Mo. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim  dBuVim dB Detector ~ Comment
1% 1374835 2934 1119 4053  68.20 -2767 AVG
2 1379582 3805 11.28 4933 8820 -3887 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-7_TX AX(HE20) Mode 6535 MHz Polarization Horizontal

1000  dBuv/m
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T000.000 270000 4400.00 E100.00 FRO0.00 9500.00 T1200.00 12300.00 1460000 TEO00.00 MHz
Reading Correct Measure- .
Mo. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim  dBuvim dB Detector  Comment

T % 1311815 28.38 10.23 38.61 68.20 -2959 AVG
2 13127.82 37.66 10.24 47.90 58.20 -40.30 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX AX(HE20) Mode 6715 MHz Polarization Horizontal
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1000000 270000 4400.00 B100.00 FRO0.00 950000 1120000 12900.00 1460000 T8000.00 MHzZ
Reading Correct Measure- .
No. Mk.  Freq.  Level  Factor —ment  Limit Margin

MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 13444 92 37.62 10.63 48.25 88.20 -39.95 peak
2 % 13467.87 28.38 10.66 39.04 68.20 2916 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-7_TX AX(HE20) Mode 6855 MHz Polarization Horizontal
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1000.0000 270000 4400.00 E100.00 Fa00.00 9500.00 1120000 1380000 1460000 TEO00.00 MHz
Reading Correct Measure- )
Na. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuVim dBuvim dB Detector  Comment
1 * 13716.52 28.84 11.12 3996 68.20 -28.24 AVG
2 13750.20 3817 1119 49 36 88.20 -35.64 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX AX(HE20) Mode 6875 MHz Polarization Horizontal
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1000000 270000 440000 B10O0.00 FE00.00 350000 1120000 1290000 1460000 TEOODL DO MHz

Reading Correct Measure- .
No. Mk.  Freq. Level Eactor ment Limit  Margin

MHz dBuY dB dBuvim dBuvim dB Detector Comment
1 1374902 3961 11.19 50.80 8520 -3740 peak
2 % 1374947 2893 11.19 4012 66820 -2808 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 99 of 156



A
3 L L Report No.: BTL-FCCP-1-2403G002

[TestMode  |UNII-7_TX AX(HE40) Mode 6565 MHz |Polarization Horizontal
100.0 dBu¥/m
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1000000 ZF00.00 440000 E100.00 Fano.nn 500,00 1120000 12350000 1460000 TRO00.00 MH =
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuY dB dBuvim dBuvim dB Detector  Comment
1 13113.05 38.45 10.22 48 67 8620 -3953 peak
2 % 13137.45 28.29 10.25 38.54 68.20 -2966 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX AX(HE40) Mode 6725 MHz Polarization Horizontal
100.0  dBu¥sfm
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1000000 ZFo0on 440000 B100.00 FanoLon 9500.00 1120000 1290000 1460000

1800000 WHz

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuy dB dBuVim dBuV/m dB Detector  Comment

T " 1345515 2812 10.64 38.76 68.20 -2944 AVG

2 13471.72 38.75 10.63 45.40 86820 -35.80 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-?_TX AX(HE40) Mode 6845 MHz Polarization Horizontal
1000  dBuV/m
a0
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1000.000 2F00.00 4400.00 B100.00 FEOO.00 950000 T11200.00 1290000 1450000 THOOD. DD MH=z
Reading Comrect Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuVim dB Detector  Comment
1 % 1368797 2974 11.07 4081 6520 -2739 AVG
2 13693.50 39.68 11.07 50.75 858.20 -37.45% peak
REMARKS:
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[TestMode  |UNII-7_TX AX(HE80) Mode 6546 MHz Polarization Horizontal
100.0 dBuv/m
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T000.000 20000 4400.00 Bl0O0.0O0 FEOO.00 9500.00 T1200.00 1290000 1460000 TEO00.00 MHz
Reading Comrect Measurs- )
No. MEk. Freq. Level Factor ment Limit  Margin

MHz dBuvY dB dBuYim dBulfm dB Detector Comment
1 1309210 391 1019 4930 8520 -3590 peak
2 % 13108.87 28.52 10.21 38.73 68.20 -2947 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-7_TX AX(HE80) Mode 6625 MHz Polarization Horizontal
100.0 dBuy/m
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nno.non 2Fononon 4400.00 B100.00 JEO0.DD 950000 1120000 12900.00 1460000 TEOO0.00 MH=z
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 13251.37 38.64 10.38 4902 7400 -2498 peak
2 % 1327057 28.53 10.41 3894 5400 -1506 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-7_TX AX(HE80) Mode 6705 MHz

Polarization Horizontal
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1000000 2F00.on 440000 B100.00 Fa00.00 950000 T11200.00 12900.00 1460000 TH000.00MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim  dBuVim dB Detector  Comment
T " 1338590 37.37 10.55 47.92 7400 -26.08 peak
2 13415.80 27.89 10.59 35.48 68.20 -29.72 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-7_TX AX(HE80) Mode 6785 MHz Polarization Horizontal
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Tnno.non Zxonon 4400.00 10000 0o on 9500.00 1120000 1290000 TARDD OO THOOOLOD MHz

Reading Comrect Measure- )
No. Mk. Freq. Level Eactor ment Limit  Margin

MHz dBuv dB dBuVim dBuVim dB Detector  Comment
1T % 13577.00 35.51 10.84 46.35 68.20 -21.85 AVG
2 13584 55 4702 10.86 57.88 8820 -3032 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-7_TX AX(HE80) Mode 6865 MHz Polarization Horizontal

100.0  dBu¥/m
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000,000 ZX00.00 4400.00 B100.00 Fan.on F500.00 1120000 T2500.00 1460000 T8000.00 WHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuY dB dBuv/m  dBuVim dB Detector  Comment

1T * 13724.80 38.27 11.14 49.41 68.20 -18.79 AVG
2 13732.25 47 68 11.16 58.84 88.20 -29.36 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-7_TX AX(HE160) Mode 6665 MHz Polarization Horizontal

100.0  dBusm
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1000.000 270000 A4400.00 B100.00 Z800.00 950000 1120000 1290000  14600.00 1H000.00 MH 2
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment

T % 13284.05 2837 10.42 38.79 54.00 -15.21 AVG
2 13298.85 39.23 10.44 4967 74.00 -2433 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX AX(HE160) Mode 6825 MHz Polarization Horizontal
1000 dBu¥/m
a0

b Y]
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1000000 270000 4400.00 E100.00 FRO0.0D 3500.00 T1200.00 1290000 T4600.00

TE000L0D MH2

Reading Comrect Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuvim  dBuVim db

Comment

T % 1361975 28.87 10.93 39.80 68.20 -28.40

2 13691.80 39.03 11.07 50.10 8§8.20 -38.10

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT20) Mode 6535 MHz Polarization Horizontal
100.0  dBu¥/m
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1000000 70000 440000 GIDDOO  ZEONO0 950000 1170000 1730000 1850000 TRO00.00 MH2
No. Mk.  Freq. ngg;?g i”;.ﬁfcf: M;a:#tre_ Limit  Margin

MHz dBuY dB dBuVim dBuVvim dB Detector  Comment
1 * 1306987 28.82 10.16 3898 66820 -2922 AVG
2 1309012 38.02 10.19 48 21 8520 -3999 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT20) Mode 6715 MHz Polarization Horizontal

100.0  dBuv/m
a0
70
50 ¢
40 M
30
20
10
0o
Tn00.000 Z2Fo0.oon 440000 B100.00 FAOO. D0 ge00_00 T1200.00 12900.00 1460000 TE000.00 MHz
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuv B dBuvim  dBuvim  dB  Detecior Comment

T % 1342970 28.14 10.61 38.75 68.20 -2945 AVG
2 13440.90 36.52 10.62 43.14 88.20 -392.06 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT20) Mode 6855 MHz Polarization Horizontal

100.0  dBu¥/m
a0
70
\‘ 3 L
50 x
1
A0 Y
o
i}
10
oo
1000.000 270000 4400.00 5100.00 FE00.00 9500.00 1120000 12900.00  14600.00 THO00.00 MHZ
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuY dB dBuVim dBuVvim dB Detector  Comment

T " 13706.47 28.89 11.10 39.99 668.20 -28.21 AVG
2 13729.57 38.82 11.15 49.97 8620 -38.23 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT20) Mode 6875 MHz Polarization Horizontal

- MHIT LT LU
(LT OO L _
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1000000 2F00.on 440000 B100.00 FEO00.00 50000 1120000 1290000 T4600.00 THOO00.00 WH=z

Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuY dB dBuVim dBuvim dB Detector Comment
T % 13748.75 28.87 11.19 40.06 68.20 -28.14 AVG
2 13767.00 3875 11.22 4997 88.20 -38.23 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT40) Mode 6565 MHz Polarization Horizontal
100.0  dBu¥sm
a0
AL DUl L
. L
AL DU L]
50 & a
10 x
i 1]
20
10
no
1no0.nnn Asonon 4400.00 B100.00 FEOOL.On 500.00 11220000 12900.00 1460000 TEOO0.DD WMHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment
1T % 13129585 28 69 10.23 3892 66820 -2928 AVG
2 13131.32 379N 10.23 4814 88.20 -40.06 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT40) Mode 6725 MHz Polarization Horizontal
100.0  dBu¥/m
%0 .
ol 1] | A
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L OO L]
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40 5'2<
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1o
LRI}
1000000 Fronon A400.00 R100.00 FHO0.00 50000 1120000 12900.00 1460000 THOOO.OD MHz
No. Mk.  Freq. Rf;?;?g CFO;ES: M%aj#tre_ Limit  Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 13443 87 38.24 10.63 48 87 8820 -3933 peak
2 % 1347185 28.16 10.65 38.81 66820 -2933 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT40) Mode 6845 MHz Polarization Horizontal
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10000000 270000 4400.00 E100.00 FR00.00 9500.00 1120000 1290000 14600.00 1800000 MHz
Reading Cormrect Measure- )
No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin
MHz dBuv dB dBuVim  dBuV/m dB Detector ~ Comment

1 1367425 39.64 11.04 50.68 8620 -37.52 peak
2 ™ 13685.52 29.78 11.07 40.85 68.20 -27.35% AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 % 1312210

|Test Mode ‘UNII-?_TX BE(EHT80) Mode 6546 MHz Polarization Horizontal
1000 dBu¥/m
a0
70
50 %
A0 i
a0
2
10
0o
1000000 ZF00 oo 4400.00 E100.00 FHOO.0D 950000 1120000 1290000 1460000 TR8000.00 MHz
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim  dBuV/m dB Detector  Comment
1 13101.05 38.54 10.20 48.74 88.20 -3948 peak
2862 10.23 38.85 66.20 -2935 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT80) Mode 6625 MHz Polarization Horizontal

100.0  dBuv/m
90
70
50 &
z
40 ®
30
20
10
oo
1000.000 Z700.00 4400.00 100,00 FH00.00 500.00 1120000 12900.00  14600.00 18000.00 MHZ
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuY dB dBuvim dBuVim dB Detector Comment

1 13265.85 38.74 10.40 49.14 74.00 -24.86 peak
2 % 1327315 28.61 10.42 39.03 34.00 1497 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT80) Mode 6705 MHz Polarization Horizontal
100.0  dBuv/m
a0 o
- N U L]
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50 & a
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20
0
0o
non.nnn Z7on on 440000 k10000 FHOO.OD 9500.00 1120000 1290000 1460000 TRO00. 0D MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuYy dB dBuvim  dBuVim dB Detector  Comment
1 * 13361.50 28.25 10.52 38.77 54.00 -12.23 AVG
2 1341090 38.12 10.58 48.70 §8.20 -39.50 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT80) Mode 6785 MHz Polarization Horizontal

IO LT LA
I LT LI

E— |

50
40
an
20
n
0o
T000.000 Zron.on 4400.00 10000 Fano.on 950000 1120000 12300.00 14600.00 TEO00.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin

MHz dBuv dB dBuVim dBulim dB Detector  Comment
1 * 1358455 3590 10.86 46 76 6820 2144 AVG
2 13584.80 46.03 10.86 56.89 88.20 -31.31 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT80) Mode 6865 MHz Polarization Horizontal
100.0  dBuy/m
m —
. : L
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1000.000 270000 4400.00 B100.00 Faon.on 50000 1120000 12900.00 T4R00.00 THO00.00 MHZz

Reading Correct Measure- )
Na. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuvim dBuvim dB Detector  Comment
T % 13727158 3824 11.14 4938 6820 -1882 AVG
2 1374530 50.29 11.18 61.47 88.20 -26.73 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT160) Mode 6665 MHz Polarization Horizontal
1000 dBu¥/m
a0

IR LT LA
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50
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10
0o
1000000 270000 4400.00 10000 Fa00.00 950000 1120000 1290000 1460000 1800000 MH=
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuY dB dBuVim dBulfm dB Detector  Comment
1T % 13293.45 28.46 10.44 38.90 54.00 -15.10 AVG
2 13317.45 37.82 1047 48.29 74.00 -2571 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT160) Mode 6825 MHz Polarization Horizontal

1000  dBuv/m
90
70
50 %
2
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i 1}
20
mn
[I1]
1000.000 270000 4400.00 B100.00 FE00.00 9500.00 1120000 12900.00  14600.00 18000.00 MHz
Reading Correct Measure- )
Mo. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment

1 13638.30 38.25 10.97 4522 58.20 -38.98 peak
2 " 1366480 2889 11.01 39.90 68.20 -28.30 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT320) Mode 6585 MHz Polarization Horizontal
1000  dBu¥/m
m —
m —
50 X
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000,000 ZF00.on 4400.00 B100.00 JEOO. D0 950000 11220000 1290000 T4R00.00 TEOOO.00 MH=z
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuvim  dBuVim dB Detector  Comment
1 1283510 37.83 9.89 4772 5820 -4048 peak
2 % 1286985 2786 9.94 37.80 6820 -3040 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-?_TX BE(EHT320) Mode 6745 MHz Polarization Horizontal
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1
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1000.000 2700.00 4400.00 B100.00 7800.00 9500.00 1120000 12900.00  14600.00 1H000.00 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment
1 * 1348960 2834 10.68 39.02 68.20 -29.18 AVG
2 13516.15 3871 1072 49 .43 8820 -3877 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 125 of 156



A
3 L L Report No.: BTL-FCCP-1-2403G002

[TestMode  |UNII-8_TX A Mode 7015 MHz Polarization  |Horizontal
100.0  dBuY/m
a0
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Tnoon.onn 2xooon 440000 E100.00 FH00.00 9500.00 1120000 1280000 1460000 THOOD.OD MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvVim  dBuVim dB Detector  Comment

1 14030.00 41.36 11.65 53.01 §6.20 -3519 peak
2 % 1403067 30.09 11.66 4175 6620 -2645 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-B_TX A Mode 7115 MHz Polarization Vertical
130.0  dBuV/m
120
110
100 2
5
1
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80
70
&0
50
40
30.0
7015.000 703500 705500 707500 709500 711500 713500 715500  7175.00 721500 MHz
Reading Correct Measure- )
No. Mk. Fregq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim dBuvim dB Detector Comment
1 * 7113.900 71.28 18.29 8957 6820 2137 AVG Nolimi
2 X 7114100 78.19 18.29 96 48 88.20 828  peak Nolimit
3 7125.000 37.76 18.29 5605 8B20 -32.15 peak
4 7125000 2875 18.29 47 04 6820 -21.16 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-S_TX A Mode 7115 MHz Polarization Horizontal

100.0  dBuV/m
an
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\; 1 —
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10 X
an
20
10
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000000 Zaon o 4400.00 B100.00 FEO0.00 2500.00 T1200.00 1230000 14600.00 1800000 MH 2
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim  dBuVim dB Detector ~ Comment

1 1423022 39.04 11.40 50.44 86820 -37.76 peak
2 % 1423247 29.82 11.40 41.22 66820 -26.98 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-S_TX AX(HE20) Mode 7015 MHz Polarization Horizontal
1000 dBuVsm
a0
. L
50 X N
2
A0 bl
o0
20
10
0o
1000.000 2700.00 4400.00 B100.00 Faon.on 950000 1120000 12900.00 1460000 T18000.00 MHz
Reading Correct Measure- )
No. Mk.  Freg. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim  dBuvim dB Detector  Comment
1 14027.60 39.14 11.63 50.79 §6.20 -3741 peak
2 % 1403030 29.52 11.66 41.18 68.20 -27.02 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-B_TX AX(HE20) Mode 7115 MHz Polarization Vertical

130.0  dBuV/m

120
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X

q0 2
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50
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30.0

7015.000 7035.00 705500 7075.00  7095.00 711500 713500 715500  7175.00 7215.00 MHz

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVvim dBuV/m dB Defector  Comment

1 X 7114.100 77.06 18.29 9535 88.20 7.15  peak MNoLimit
2 % T7114.300 67.98 18.29 86.27 6820 1807 AVG Nolimi
3 7125.000 57.28 18.29 7557 8820 -1263 peak

4 7125.000 49.70 18.29 67.99 6820 -021 AVG

REMARKS:
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|Test Mode ‘UNII-S_TX AX(HE20) Mode 7115 MHz Polarization Horizontal
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1000.000 20000 4400.00 B100.00 FEOM.DD 500.00 11200.00 12900.00 T14R00.00 TEOOOLO0 MH =z

Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuwvim dBuvim dB Detector  Comment
1T * 1423600 28.86 11.40 4026 6820 -2794 AVG
2 14293 60 39.00 11.33 5033 8820 -37.87 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-8_TX AX(HE40) Mode 6885 MHz Polarization Horizontal
100.0 dBuv/m
90

e

Ton0.non Zronon 440000 k10000 FRO0.00n 950000 1120000 1280000 1460000

TEOO0.00 MH =z

Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuY dB dBuVim  dBuV/m dB

Comment

T % 1376587 31.58 11.22 42.80 68.20 -2540

2 13772.97 42.05 11.24 53.29 §8.20 -34.9

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-8_TX AX(HE40) Mode 7005 MHz Polarization Horizontal

1000 dBuv/m
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10000000 270000 4400.00 E100.00 FEO0.D0 9500.00 1120000 12500.00 1460000 TEO00.0ODMHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuv/m dB Detector ~ Comment

T * 1400925 323 11.67 43.98 66820 -2422 AVG
2 14017 .32 4217 11.67 53.84 86820 -3436 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-8_TX AX(HE40) Mode 7085 MHz Polarization Vertical

1200 dBu¥/m
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Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment  Limit Margin

MHz dBuv dB dBuvim dBuvim dB Detector  Comment

1 * 7082.100 79.62 18.28 97.90 6820 2970 AVG Nolimi

2 X 7089.500 89.33 18.30 10763 8820 1943 peak MNolimit

3 7125.000  41.90 18.29 60.19 88.20 -2801 peak

4 7125000  29.85 18.20 48.14 68.20 -20.08 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-S_TX AX(HE40) Mode 7085 MHz Polarization Horizontal
100.0  dBu¥/m
a0
70
S
1
0 ¥
40
a0
20
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oo
1000000 270000 440000 B100.00 FEO0.00 50000 1120000 1280000 1460000 TRO00. D0 MHz
Reading Correct Measure- )
No. Mk.  Freqg. Level Factor ment Limit  Margin
MHz dBuY dB dBuVim  dBuvVim dB Detector  Comment
1 * 14167.50 35.97 11.47 47.44 66.20 -2076 AVG
2 14169.75 45.63 11.47 57.10 8§8.20 -31.10 peak
REMARKS:
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[TestMode  |UNII-8_TX AX(HE80) Mode 6945 MHz Polarization Horizontal
100.0  dBu¥/m
90
) L
, L
Liti} x
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To00.000 270000 4400.00 R1D0D.0O0 FaO0.on 50000 1120000 12900.00 1460000 TEM00.DDMHZ
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dbB Detecior  Comment
1 1387760 47 T7 11.45 5922 8620 -2898 peak
2 % 1391015 38.03 11.51 49.54 68.20 -1866 AVG

REMARKS:

(2) Margin Level = Measurement Value - Limit Value.

(1) Measurement Value = Reading Level + Correct Factor.

Page 136 of 156




A
3 L L Report No.: BTL-FCCP-1-2403G002

[TestMode  |UNII-8_TX AX(HE80) Mode 7025 MHz Polarization Vertical

1300 dBu¥/m
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Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuvVim dBuvim dB Detector  Comment

1 X 7027.400 87.26 18.28  105.54 8820 17.34 peak Nolimi

2 * 7030.000 78.86 18.29 9715 6820 2895 AVG Nolimi

3 7125.000  40.94 18.29 59.23 8820 -2897 peak

4 7125.000 31.63 18.29 49.92 6820 -18.28 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-8_TX AX(HE80) Mode 7025 MHz Polarization Horizontal
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1000000 ZXoDoon 440000 B100.00 FEoo.on 9500.00 11200 00 1290000 1460000 T18000.00 MH >
Reading Comect Measure- ]
No. Mk.  Freq.  Level Factor  ment Limit  Margin

MHz dBuY dB dBuVim dBuVim dB Detector  Comment
1 * 140558.00 36.89 11.62 48.51 68.20 -19.69 AVG
2 1406285 50.08 11.61 6169 8820 -26.51 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-8_TX AX(HE160) Mode 6985 MHz Polarization Vertical
1300 dBu¥/m
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Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBuv dB dBuV/m dBuV/m dB Defector  Comment
1 X 6979.400 83.95 1822 10217 8820 1397 peak MNolimit
2 " B8979.800 74.66 18.22 92.88 68.20 2468 AVG Nolimit
3 7125.000 4818 18.29 66.47 8820 -21.73 peak
4 7125.000 38.14 18.29 56.43 68.20 -11.77 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-8_TX AX(HE160) Mode 6985 MHz Polarization Horizontal
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1000000 Zron on 440000 BI1DD.O0 FEOo.on 950000 T1200.00 1290000 1460000 THOOO.ODMH =z
Reading Cormrect Measure- .
No. Mk, Freq.  Level Factor  ment Limit  Margin
MHz dBuY dB dBuvim dBuvim dB Detecior  Comment

1 % 13988.60 30.90 11.67 42.57 68.20 -2583 AVG
2 13988.65 41.45 11.67 53.12 88.20 -35.08 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-S_TX BE(EHT20) Mode 7015 MHz Polarization Horizontal

100.0  dBuv/m
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1000000 270000 4400.00 510000 FEO0.00 950000 1120000 12900.00  14600.00 1800000 MH2
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment

1 14024.70 39.60 11.63 51.25 §8.20 -36.95 peak
2 % 1402797 2954 11.65 41.19 68.20 -27.01 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-B_TX BE(EHT20) Mode 7115 MHz Polarization Vertical

130.0 dBu¥/m
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7015.000 703500 705500 707500 709500 711500 713500 715500 717500 72165.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuVim dB Detector Comment
1 * 7114.300 67.65 18.29 85.94 6820 17.74 AVG Nolimit
2 X 7114.500 76.67 18.29 94 96 88.20 6.76 peak Mo Limit
3 7125.000 57.35 18.29 75.64 8820 -1256 peak
4 7125.000 49 55 18.29 67.84 68.20 -0.36 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 142 of 156




A
3 L L Report No.: BTL-FCCP-1-2403G002

|Test Mode ‘UNII-S_TX BE(EHT20) Mode 7115 MHz Polarization Horizontal
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To0n.0on Zaon oo 4400.00 B100.00 Fano.on 9520000 1120000 1230000 14600.00 TE000.00 MHz
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuY dB dBuVim dBulfm dB Detector  Comment
1T % 14228.10 29.00 11.40 40.40 68.20 -27.80 AVG
2 14239 .52 3913 11.39 50.52 88.20 -37.68 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-S_TX BE(EHT40) Mode 6885 MHz Polarization Horizontal
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Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin

MHz dBuY dB dBuVim dBuvim dB Detector  Comment
1 * 1376837 31.85 11.22 4307 6820 -2513 AVG
2 1377122 4210 11.23 53.33 85820 -3487 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-S_TX BE(EHT40) Mode 7005 MHz Polarization Horizontal
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1000.000 Z700.00 4400.00 B100.00 ZE00.00 9500.00 1120000 1790000  14600.00 1H000.00 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuY dB dBuvim dBuvim db Detector  Comment

1 * 1400667 32.76 11.68 44 44 68.20 -23.76 AVG
2 14009.92 43.23 11.67 54.90 58.20 -33.30 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-B_TX BE(EHT40) Mode 7085 MHz Polarization Vertical
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Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuVim dBuVim dB Detector  Comment
1 X 7081.900 87.56 18.28 105.84 8820 1764 peak MNolimit
2 * 7087.100 79.40 18.29 97.69 6820 2949 AVG Nolimit
3 7125.000 38.13 18.29 56.42 8820 -31.78 peak
4 7125.000 2993 18.29 4822 6820 -1998 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-S_TX BE(EHT40) Mode 7085 MHz Polarization Horizontal
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Reading Correct Measure- )
Mo. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 1416080 45 53 11.49 57.02 88.20 -31.18 peak
2 % 1416730 3575 1147 47 22 6820 -2098 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-8_TX BE(EHT80) Mode 6945 MHz Polarization Horizontal
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1000000 270000 4400.00 B100.00 FEO0LOD 950000 T1200.00 1290000 14600.00 TE000. DD MHz
Reading Correct Measure- _
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuy dB dBuvim  dBuvim dB Detector  Comment
1 * 133900.10 38.07 11.49 45.56 66.20 -1884 AVG
2 13904.90 45.48 11.51 59.99 8620 -28.21 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-B_TX BE(EHT80) Mode 7025 MHz Polarization Vertical
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Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 * 7027.200 78.89 18.28 9717 68.20 2897 AVG Nolimit
2 X 7032.600 88.13 1829 10642 8820 1822 peak Nolimit
3 7125.000 43.51 18.29 61.80 88.20 -2640 peak
4 7125.000 3143 18.29 49.72 68.20 -18.48 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-S_TX BE(EHT80) Mode 7025 MHz Polarization Horizontal
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1000.000 ZF00 oo 4400.00 B100.00 FEO0.00 9500.00 1120000 1290000 T4500.00 TEO00.D0 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvV/im  dBuvim dB Detector Comment

1 14052.40 46.39 11.63 58.02 8§8.20 -30.18 peak
2 14063.20 36.63 11.61 48.24 66.20 -19.96 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-8_TX BE(EHT160) Mode 6985 MHz Polarization Vertical

1300 dBuV/m
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Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuvim  dBuVim dB Detector ~ Comment
1 * 6979800 7473 18.22 9295 6820 2475 AVG Nolimit
2 X 6999.800 83.68 18.28 10196 8820 1376 peak NoLimi
3 7125000  47.36 18.29 6666 8820 -2255 peak
4 7125.000  38.46 18.29 56.75 68.20 -1145 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-8_TX BE(EHT160) Mode 6985 MHz Polarization Horizontal
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1000000 Z700.00 440000 GIOD.O0 780000 950000 1120000 1290000 1460000 18000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvim dBuV/m dbB Detector Comment

1 13986.20 40.74 11.66 52.40 8§6.20 -35.80 peak
2 % 13988.25 30.85 11.66 42.51 66820 -2589 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[TestMode  |UNII-8_TX BE(EHT320) Mode 6905 MHz Polarization Vertical
1200 dBuVim
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5905.000 G10500 630500 650500 670500 630500 710500 730500 750500 7905.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVfm dB Defector  Comment
1 * 6747.000 7447 17.50 91.97 6820 2377 AVG NolLimit
2 X 6839.000 84 .65 17.79  102.44 8820 1424 peak MNoLimit
3 7125.000 5219 18.29 7048 8820 -17.72 peak
4 7125.000 4192 18.29 60.21 68.20 199 AVG
REMARKS:
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[TestMode  |UNII-8_TX BE(EHT320) Mode 6905 MHz Polarization Horizontal

- JHITLT UL
[T T OO L _

50 %
1
40 bd
an
20
10
oo
1000000 20000 4400.00 10000 FH00.nn 350000 T1200.00 1290000 T4RDD 00 TEO00.D0MH=
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuY dB dBuVim dBuVim dB Detector  Comment
1 % 13760.15 2872 11.22 3994 6820 -2826 AVG
2 13768.80 38.44 11.23 4967 88.20 -38.53 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX C - MAXIMUM E.I.R.P.
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Report

No.: BTL-FCCP-1-2403G002

|Test Mode ‘UNII-B_TX BE(EHT320) Mode_Ant. 1
Frequency | Output Power Duty e.i.r.p. Max. Limit | Max. Limit
Channel) =~ \jp17y (dBm) Factor |  (dBm) (dBm) (W) RS
191 6905 13.11 0.75 15.86 30.00 1.0000 Complies
Test Mode ‘UNII-B_TX BE(EHT320) Mode_Ant. 2
Frequency | Output Power Duty e.i.r.p. Max. Limit | Max. Limit
Channel) =~ \jp17y (dBm) Factor |  (dBm) (dBm) (W) RS
191 6905 12.76 0.75 15.51 30.00 1.0000 Complies
Test Mode ‘UNII-B_TX BE(EHT320) Mode_Total
Frequency e.i.r.p. Max. Limit | Max. Limit
Channel (MHz) (dBm) (dBm) (W) Result
191 6905 18.70 30.00 1.0000 Complies

Note: Output power = Measure result + Cable loss

End of Test Report
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